= as. FCC RF Test Report Report No. : FR521307C

Appendix C. Radiated Spurious Emission Test Data

. o Relative Humidity : | 41~43%
Test Engineer : Koi Ji
Temperature : 20.2~21.5°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Modulation Channel = Frequency 22:2 RU Remark
Mode 1 2400-2483.5 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 802.11n HT40 3 2422 MCSO0 - -
Mode 11 2400-2483.5 802.11n HT40 6 2437 MCSO0 - -
Mode 12 2400-2483.5 802.11n HT40 9 2452 MCSO - -
For Co-location mode:
Mode 13 2400-2483.5 - 802.11n HT40 3 2422 MCSO0 - -
LTE B14 10M
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Summary of each worse mode

Mode | Modulation | Ch. (":\;ﬁ'(l) (dgizlellm) (dléiun\]/i/tm) M(:;rg)in Pol. Z?/Zk Result Remark
1 802.11b 01 | 2389.69 43.81 54.00 -10.19 H AVERAGE Pass Band Edge
1 802.11b 01 | 4824.00 41.47 74.00 -32.53 H PEAK Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 40.93 74.00 -33.07 \Y, PEAK Pass Harmonic
3 802.11b 11 | 2487.70 43.91 54.00 -10.09 H AVERAGE Pass Band Edge
3 802.11b 11 | 4924.00 41.01 74.00 -32.99 \% PEAK Pass Harmonic
4 802.11g 01 | 2389.95 49.58 54.00 -4.42 H AVERAGE Pass Band Edge
4 802.11g 01 | 3216.00 51.56 78.18 -26.62 H PEAK Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 | 3249.00 50.39 77.78 -27.39 H PEAK Pass Harmonic
6 802.11g 11 | 2483.50 46.62 54.00 -7.38 H AVERAGE Pass Band Edge
6 802.11g 11 | 3283.00 50.16 79.50 -29.34 H PEAK Pass Harmonic
7 802.11n HT20 | 01 | 2389.82 50.23 54.00 -3.77 H AVERAGE Pass Band Edge
7 802.11n HT20 | 01 | 3216.00 51.36 78.51 -27.15 H PEAK Pass Harmonic
8 802.11n HT20 | 06 - - - - - - - Band Edge
8 802.11n HT20 | 06 | 3249.00 49.34 77.35 -28.01 \% PEAK Pass Harmonic
9 802.11n HT20 | 11 | 2483.50 46.93 54.00 -7.07 H AVERAGE Pass Band Edge
9 802.11n HT20 | 11 | 3283.00 49.57 77.94 -28.37 H PEAK Pass Harmonic
10 802.11n HT40 3 2389.69 50.82 54.00 -3.18 H AVERAGE Pass Band Edge
10 802.11n HT40 3 3229.00 51.80 74.00 -22.20 H 74.48 Pass Harmonic
11 802.11n HT40 6 2389.82 48.68 54.00 -5.32 H AVERAGE Pass Band Edge
11 802.11n HT40 6 3249.00 51.03 75.43 -24.40 H PEAK Pass Harmonic
12 802.11n HT40 9 2483.50 49.67 54.00 -4.33 H AVERAGE Pass Band Edge
12 802.11n HT40 9 3283.00 49.25 74.75 -25.50 H PEAK Pass Harmonic

For Co-location mode:

Mode Modulation Ch. (T\/rla(;) (dII;?K/ellm (dléiun\l/i/tm M(%rg)in Pol. i?/zk Result Remark
13 802.11n HT40 3 2389.95 50.97 54.00 -3.03 H AVERAGE @ Pass @ Band Edge
13 802.11n HT40 3 3229.00 51.04 | 74.00 -22.96 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
50 50
1
bbb s " " T it i)
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 387.69 55.33 74.00 -18.67 39.85 32.12 8.05 30.69 6.0 178 127 PEAK 1 241200 107,11 ---eev ovmeee 91.48 32.22 B.09 30.68 6.00 178 127 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
50 50
FCC PABRJAC (AVG) FCCPARTA5C (AVG)
iy 1 4Mmmﬁw_m¢__wfmﬂm—w~”““JL;d_—“”;#
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 43.81 54.00 -10.19 28.31 32.14 8.05 30.69 6.00 178 127 AVERAGE 1 2412.00 102,66 -----v -=--=- 87.03 3220 5.09 30.68 6.00 178 127 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
650 50
! W
At bl Mot o it
48 — 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.65 55.9 74.00 -18.10 40.41 32.13 8.05 30.69 6.0 116 95 PEMK 1 2412.00 105,07 ----vv -vnee- B89.44 3222 .09 30.68 6.00 116 95 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
650 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
as i ! 4Mwﬁ#f’_ﬁmMﬂ_Mwwmwd——w*””’“J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1386.% 43.32 54.00 -10.68 27.84 32.12 8.05 30.69 6.00 116 95 AVERAGE 1 2412.00 10,52 ----vv -=nee- B4.89 3222 .09 30.68 6.00 116 95 AVERAGE
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Pol. Horizontal Vertical
qLevleEm) L2
. 1134
a5 975
i B FCCPARTC
FCCPART15C]
[ 650
FCCPART 15C (AVG)| FCC PART15C (AVG)
Peak § PRI PTATF | y .
1 1 ehes
Avg 1 1k
163 163
3000 6000, 9000, 1 15000, 18000 300 6000, 9000, 12000, 15000, 18000
Frequency (NHz) Frequency (MHz)
Linit Read  Ant Gable Preamp  Aux APos  Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margln Level Factor Loss Factor Factor Remark
Wz dWe B & W dn @ @ & o deg Mo bW @ W B & B B a dg
1 454,09 41.47 74,00 -32.53 60.98 34,15 1158 65.4 Q.0 -- - PEMK 1 452400 %0.86 74.00 -33.14 60.37 415 1193 6.4 080 - --PEN
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak o 1 WW ' WWWW
S e
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 4574.00 40.87 74.80 -33.13 60.27 34.15 1168 65.3 @.08 -~ -- PEAK 1457400 40.93 74.80 -33.07 60.33 34.15 1163 6523 @.08 -~ - PEAC
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
650 \’P\w“ 50
A | P rovsplon i e 4]
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 487,76 55.17 74.00 -18.83 39.20 32.3 8.24 30.65 6.0 109 253 PEAK 1 2462.00 107,36 ----vv -=nem- 9151 3232 .19 30.66 6.00 108 253 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
4a.a_“/ 1 I
Avg
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 487,70 43.91 54.00 -10.09 27.%4 32.33 8.4 30.65 6.00 109 253 AVERAGE 1 2462.00 102,69 ----vv -=nem- B6.84 3232 8.9 30.66 6.00 100 253 AVERAGE
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 3
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 50
1 W
A M A ot i
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 55.87 74.00 -18.13 39.92 3.7 8.3 30.65 6.0 14 85 PEMK 1 2462.00 105,96 ----vv -=--m- 9.11 3232 819 30.66 6.00 14 B85 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCC PART15C (AVG)
w— Yo I
Avg
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 487.50 43.73 54.00 -10.27 27.76 3238 8.4 30.65 6.00 104 85 AVERAGE 1 2462.00 10118 ----vv -vnee- 85,33 3232 819 30.66 6.00 104 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8 of C44

TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak s i y :
Wiaiasimsasaii [P e
Avg 35 3!
163 163
3000 G000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 492400 40.% 74.80 -33.10 60.57 34.08 1178 65.45 .00 == PEAK 1492400 4101 74.80 -32.99 60.68 34.80 1178 65.45 @.08 -~ - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCOPART 15C B FCCPART 15
B0 Wﬁ wa B0
48 48 e
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.84 63.25 74.00 -10.75 47.76 32.13 8.05 30.69 6.0 108 128 PEAK 1 2412.00 108,74 --vevv -vneee 93.06 32.24 811 30.67 6.00 100 125 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
) FCC PART C (AVG) FCCPARTA5C (AVG)
a8 ( 4e.af/ IS
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.58 54.00 -4.42 34.08 32.14 8.05 30.69 6.00 109 12 AVERAGE 1 41200 99.03 ---nev oemeee 83,38 32.23 5.10 30.68 6.00 100 125 AVERAGE
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Report No. : FR521307C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B Fef; PART 15C B FCCPART 15C
650 1// \M 50
o : iy — oot e
PIY, (o w i M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 58.67 74.00 -15.33 43.17 32.14 8.05 30.69 6.0 142 96 PEMK 1 2412.00 106,98 -----v -=--=- 91.33 3.3 5.0 30.68 6.00 142 95 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PARTHAC (AVG) FCCPARTA5C (AVG)
48 1 48.8\/_’\—/_/_/_J ]
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.% 4615 5400 -7.75 30.75 3114 8.5 30.69 6.00 142 95 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 9757 ----s -oeee B1.92 3.3 8.1 30.68 6.00 142 96 AVERAGE
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Report No
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Pol. Horizontal Vertical
o Level (dBuVim) 1,muﬁn!(ﬂﬂu\ﬂln]
134 134
975 915
ki a
'” FOCPART ¢ i FCPART15C
[ 81
4 FCC PART15C (AVG) ) FCC PARTA5C (AVG)
ol e 8 f e
Peak I R i
R 38
Avg
164 153
3000 6000, 9000. 12000. 15000. 168000 3000 6000, 9000, 12000, 15000, 16000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos  TRos Linit Read Mt Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodan B B Bl B B B B w g Mrdan b @5 W B b & & u de
1 3216.00 5156 76,18 -26.62 74.09 33.07 9.43 65.83 0.00 -- PEAK 1 326,00 49.74 77.30 -20.65 70,77 33.07 9.43 65.03 0.0 .- .- PEAK
1452400 40.29 7400 -33.71 59.80 .15 ILSE 6.4 0.00 -- PEAK 1452400 40.69 7400 -33.31 60.20 3415 1158 65.24 0.0 .- .- PEAK

Sporton International
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samranas. FCC RF Test Report

Report No. : FR521307C

Pol. Horizontal Vertical
1 Level (dBuVim) mLeveI(dBu\ﬂm]
134 1138
95 975
i3 FCPARTIEC a3 FCCPART 15
s 0
| FCC PART15C (AVG) FCC PART15C (AVG)
ey ol r—— L
T
Peak Ay MWWW
32 325
Avg
163 163
3000 000, 9000, 12000, 15000, 18000 000 000, 8000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor  Loss Factor Factor Remark
T A A ™ Vo B Bn B B B B B B m de
1 349.00 50.39 72782039 T2.91 33.60 9.8 65.00 0.60 - PEK 134000 4.5 7081 -19.5 7077 33.00 9.43 6500 0.08 - - PEAC
1 A7amp 4136 7400 3244 6095 3405 1168 6.3 0.00 - PEAK 1437400 40.5) TA.B0-13.48 5092 3405 116 5.3 8.8 - - PEAK

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B N FCCPART 15C B FCCPART 15C
smwwww 1 B0
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.80 57.36 74.00 -16.70 4135 3.7 8.3 30.65 6.0 108 252 PEAK 1 2462.00 108,85 ----vv -=--m- 92,99 32,33 819 30.66 6.00 108 252 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PARTA5C (AVG) FCCPARTH5C (AVG)
4 ! 4Mq_Mfm_rhgﬁhdﬂrﬂﬂﬂ_dwﬂw_ﬁijL_,_WM__f»
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 46.62 54.00 -7.38 30.67 32.37 8.3 30.65 6.0 109 252 AVERAGE 1 2462.00 109,06 -----v -=--=- 8421 3232 8.9 30.66 6.00 100 252 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 3
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B A FCCPART 15C B FCCPART 15C
SMWWMM B0
: L.WMWN
48 48 AN
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24839 56.74 74.00 -17.26 40.79 3.7 8.3 30.65 6.00 14 TR PEMK 1 2462.00 108,17 ----vv -veee- 92,32 3231 819 30.66 6.00 14 75 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
48 ! 4B.Bf—///vj \_.—M
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.62 45.95 54.00 -B.05 30.08 32.37 8.3 30.65 6.0 104 78 AVERAGE 1 62,00 9731 --seev oomeee BL.45 3233 8.9 30.66 6.00 104 75 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C44

TEL : +86-512-57900158
FCC ID: B32VP100




SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

Pol. Horizontal Vertical
" Level (dBuVim) 1 Level {dBuVim)
i .
g?.: g?ll
3 FCCPART15C #3 FCCPARTIEC
5!: ﬁl:
} FCC PART 15C (AVG) FCC PARTAC (AVG)
488 | ke anal
Peak » s N
bl a5
Avg
1 3 1 ki
000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Ml B B W @ & B 8w dg MW @ o0 B 8 B & o oy
1 38300 .06 79.50-19.3 TLEL LB 9.5 6497 0.00 .- - PEK 1 3BL0R 4133 TI5T -4 6007 3LEL 052 6457 @80 - - PEAK
1 492400 4066 7480 -33.3 6B.3 M0 ILTE 65.45 0.00 .- - PE 1A90R 4034 7400 366 D01 340B 1LJB G545 0.0 - - PEA
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
B FCAPART 15C B FCCPART15C
50 1 jﬁ/ W\N"‘ a0
4“ Mthg Ay " vl Bt IM 4”
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 62,15 74.00 -11.65 46.65 32.14 8.5 30.69 6.0 181 299 PEAK 1 2412.00 107,43 ----vv -vnee- 91.85 32.22 B.09 30.68 6.00 181 299 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al
. FCCPART 18€ (AvG) FCCPART15C (AVG)
44 48.8—/—f_j k’\_.umu,_‘-w
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 58.23 5400 -3.77 3473 3214 8.05 30.69 6.0 181 299 AVERAGE 1 1000 9837 --seev oomeee B2.72 3.3 5.0 30.68 6.00 181 299 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 3
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B U, PART 15C B FCCPART 15C
650 1§ w‘“)’ 50
R} A ALk M
48 ‘ 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 60.15 74.00 -13.85 44.65 32.14 8.5 30.69 6.00 276 B PEAK 1 2412.00 106,45 ----vv -vnem- 9.82 32.22 B.09 30.68 6.00 276 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
50 50
FCC PART H6C (AVG) FCCPARTA5C (AVG)
iy 1 4a.a\/\/ﬁ_{} S
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138995 45.27 5400 -5.73 377 .14 8.05 30.69 6.0 276 B AVERAGE 1 1000 9735 --seev oomeee BL72 3222 8.9 30.68 6.00 276 0 AVERAGE
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samranas. FCC RF Test Report Report No. : FR521307C

Pol. Horizontal Vertical
0 Level (dBuVim) 1 Level (dBuVim)
138 138
975 UL
q| Al
g FPART1C K FOLPARTESC
(i 85,
. FCC PART 15C (AVG) FCC PART 15C (AVG)
al o Y 100l T ; ] - ]
Peak [ o~ . o
2 3!
Avg
163 163
3000 6000, 9000, 1 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read At Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Mdnde & B B B & B o dg Wodan B B W @ & B 8w dg
1 326.00 5136 78.51-27.15 73.89 33.07 9.43 65.83 . -- - PENK 1 31600 49.13 77.9 -28.83 7L.66 3307 943 65.03 .00 10 R
1 4524.80 4108 74.00 -32.92 60.59 3415 1156 6.4 o .- -- PEAK 2 ARd.00 4180 7400 -32.20 6131 M.15 1158 65.4 0.0 - -- PEMK
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Pol. Horizontal Vertical
mLeveI{dBu\ﬂm] 1 Level (dBuVim)
1138 11348
75 75
# FCC PART 15C Il1 FCC PART 15¢
650 65,
4 FCC PART 15C AV) , FCC PART 15C (AVG)
18 o ol | b L
Peak 2 ™ h N A wrn Ll
S wmfmm
325 3
Avg
163 163
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  fux Mos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol 08 B Bh & B 8 a g Wecbum B B W B B B B de
1 3249.00 50.53 8010 -29.57 73.05 33.00 90.48 GS.e0 o8 - - PEAK 1 340.08 49.34 77.35 -23.01 7LB6 3300 0.8 6580 0.0 .- - PENC
1 487400 41.09 74.00 3291 60.49 3415 1168 65.23 0.0 - -- PEAK 1 437400 4855 7400 -33.45 59.95 3415 1163 653 @@ .- - PENK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 3
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
65.0M i 50
48 48 I
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.62 57.50 74.00 -16.50 41.55 3.7 8.3 30.65 6.0 108 252 PEAK 1 2460.00 109,03 ----vv -onem- 93.18 3232 819 30.66 6.00 108 252 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
a 1 45.3_—’#-_//"__,/ —
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 46.93 54.00 -7.07 30.98 32.37 8.3 30.65 6.0 109 252 AVERAGE 1 262,00 99.88 ----vv -onee- B4.03 3232 8.9 30.66 6.00 100 252 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 3
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
smwmww B0
1 w
48 48 gl
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248530 57.12 74.00 -16.08 41.16 32.37 8.4 30.65 6.0 105 67 PEMK 1 2462.00 107,69 ----vv -vnem- 91.84 3232 519 30.66 6.00 105 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
4 ! 4MHMHMMWWWMH#M#MM&WJM__WJJLﬂﬂ__m#w»
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 46.65 54.00 -7.35 30.78 32.37 8.3 30.65 6.0 105 67 AVERAGE 1 262,00 9816 ----ev -oeee- 8230 3233 8.9 30.66 6.00 105 87 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR521307C

Pol. Horizontal Vertical
el B CCL T
134 1134
ks a5
8.3 B3
FCOPART 15C FCC PART15C
65, .
, FCC PART 15C (AVG) 1 FCC PART 15C (AVG)
o T e Bl
2 PPy ko w ' 2 "_“ L rn v
Peak ‘ s gy
2! 3
Avg
1 3 1 ki
3000 6000, 9000, 12000 15000, 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Auc APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Ve b B & @W n B & B @ g W dbvjn dbvn & B b B B 0B« deg
1 383008 49.57 77.%4 -28.37 7020 3280 0.5) 6497 0.4 -- PR 1 383.00 47.14 78.% -31.22 69.79 32.80 9.52 6497 0.0 -- - PEN
2 490400 49.55 7400 -33.45 60.20 340 1173 6545 0.0 -- PEAK 2492408 40.50 T4.0@ -33.50 G617 400 1178 6545 oM@ -- - PEN
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saranas. FCC RF Test Report

Report No. : FR521307C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH3_2422MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 1ot 50 l}
4 i bt b uumw”h‘m
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 61.62 74.00 -12.38 46,12 32.14 B8.05 30.69 6.0 108 129 PEAK 1 242000 105,37 --veev oomees 89.67 32.25 812 30.67 6.00 100 129 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
650 50
4 FCC PARTA5C (AVG) FCC PART15C (AVG)
48 4B.B~/~‘//_/"_/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.69 50.82 54.00 -3.18 35.32 3L14 8.5 30.69 6.00 108 129 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M1.00 95,95 ---en -oeee 8.5 3.5 8.12 30.67 6.00 108 129 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
97.5\
03
) FCC PART 150
50 W o
YU iy ,
488
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248476 56.64 74.00 -17.36 40.68 3137 8.4 30.65 600 108 129 PEM

Lol

134

e FCC PART15C AVG)
@4 ] 1
Avg Blank

35

163

U4 U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 45.61 54.00 -8.39 19.66 3137 8.3 30.65 6.00 108 129 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C25 of C44
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saranas. FCC RF Test Report

Report No. : FR521307C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH3_2422MHz
ANT 3
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 1 WM/ 50
il 4 RO LM‘M
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 59.14 74.00 -14.86 43.64 32.14 B8.05 30.69 6.0 267 178 PEAK 1 242000 102,89 ----vv -vnem- 8719 3.5 812 30.67 6.00 267 178 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
FCC PARTA5C (AVG) FCC PART15C (AVG)
w 4”“““//,___]
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 43.64 5400 -5.36 33.04 3114 8.5 30.69 6.00 267 178 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 9357 ---en -oeeee 787 3L B0 .67 680 67 178 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
03
Y FCC PART 150
850 \.
R it .
- iy .
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248656 55.47 74.00 -18.53 39.51 3137 8.4 30.65 6.00 267 178 PEMC

LHLM(‘IMWM
138
15
03
850 \
FCC PART15C AVG)
488 e e 1
Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.60 44.08 5400 -9.92 18.13 337 8.3 30.65 6.00 267 178 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C27 of C44
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SPORTON LAB.

FCC RF Test Report

Report No. : FR521307C

Pol. Horizontal Vertical
1 Level (dBuVim) 0 Level (dBuVim)
1134 1138
075 a5
Al
iy FOMRTIRC f FCRRTIEC
[ 5.
1 FCCPARTHSC (AVG) FCC PART 15C (AVG),
ol ol
Peak ) S 2 MWWWM
MLM‘ s
32! 32!
Avg
1 3 1 kl
3000 6000. 9000. 12000 15000. 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read Ant Cable Preamp Aux APos  Tos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Vo dbjn b & o dbfm B B b @ deg Mol B B W @h & B & a g
1 30980 513G 7448 -2.00 TA3) 3.4 945 6501 0.8 - PEM 1 39.80 4780 46560 0 B 945 5L 0.0 - - PN
1 GR4E0 419 TAB0-ILLL ELDS M09 1LED 6.7 0. - PEM 1430 W83 TA00 3117 6019 M9 1LED 507 0.0 -- - PEMC
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11

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH6_2437MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 1 M 50 k
ey L ) TR M’J
408 ’ i 48 M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21388.26 59.88 74.00 -14.12 44.39 32.13 8.05 30.69 6.00 182 273 PEMK 1 2437.00 106,05 ----vv -=--m- 9.33 32.26 8.13 30.67 6.00 102 273 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
813 813
650 50
FCCPARTA5C (AVG)
s 45.3‘/4*//’,/_‘/ }
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.80 43.68 54.00 -5.32 33.08 3114 8.5 30.69 6.00 182 273 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M437.08 96.86 ------ ------ BL12 3.7 814 30.67 600 182 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Horizontal Fundamental
mLeveI(d&Nhn)
138
[,
15 \\
i FCC PART 5]
i s
488
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 4028 59.34 74.00 -14.66 43.39 3137 8.3 3065 600 12 173 PEMC

Lol

134

a—— FCC PART15C (AVE),

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48356 47.38 5400 -6.62 3143 337 8.3 30.65 6.00 182 273 AVERAGE
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Report No. : FR521307C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CH6_2437MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
B FCCPART 15C B FCCPART 15C
650 50
1 K
44 4B'BWWMWW
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 57.13 74.00 -16.67 41.63 32.14 B8.05 30.69 6.0 338 177 PEMK 1 237,00 104,67 ---nvv -vnem- 88.93 32.27 8.4 30.67 6.00 338 177 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
650 50
FCCPARTA5C (AVG)
@ ! 4MHwaﬂwﬁwmmuffﬂﬂwwmgmﬂwmﬁj [P
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 46.45 54.00 -7.55 30.95 32.14 8.05 30.69 6.0 338 177 AVERAGE 1 M37.00 95,44 --vmem oomeee 7978 32,27 8.14 30.67 6.00 338 177 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwﬂll
134
Y
i FCC PART 5]
GMI ‘\\ﬂ.m Iih ri % 1
e
@4
Peak Blank
18
163
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48374 57.69 74.00 -16.31 4174 3137 B.13 1065 600 3 177 PEM

Lol

134

FCC PART15C (AVE),

" k]

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 45.88 5400 -8.12 19.93 3.3 8.3 30.65 6.00 338 177 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 of C44
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Pol. Horizontal Vertical
1 Leve] (4BuVim) i Leel (dBuVim)
138 I
gYF w.r
a ki
H FOC PART 150 i FCC PART 15C
65, .
s FCC PART 15C (AVG) FCC PART 95C (AVG)
a4 Ww 0 ok
7 Myt 1o A P
Peak n *WWW N AR
2! 3!
Avg
1 3 1 ki
3000 6000, 000, 12000, 15000, 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol @ o g @ & @B @ deg Modwndan 0B B B B B B oa deg
L 349.00 5103 75.43 -14.40 7355 3300 9.48 600 0.8 .- - PEA 1 349.80 48.78 73.80-25.02 7136 3308 9.48 65.60 A0 - --PENC
1 457408 4853 7400 -33.47 59.93 3415 1168 65.23 6.8 .- -- PEMK 1437400 4176 7400 -32.24 6L16 415 1168 65,23 0.0 .- --PENK
Sporton International Inc. (Kunshan) Page Number : C33 of C44
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12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH9_2452MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
50 50
1
- PV P L
48 18 M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1385.61 55.9 74.00 -18.10 40.43 32.11 8.05 30.69 6.00 144 123 PEMK 1 245000 106,08 -----v -=---- 9.21 3230 516 30.67 6.00 144 123 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
813 813
650 50
H  (AVG) FCCPARTA5C (AVG)
s i 4Mmewﬁwﬁmdww,ww~—mﬁﬂv“““J\
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.55 4430 5400 -9.70 28.80 3114 8.5 30.69 6.00 144 123 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245208 96.98 -----v ----- BLIE 3230 8.7 30.67 6.00 144 123 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Horizontal Fundamental
LHLMNMWW“
134
+ L el —
14 \
B3
% FCC PART 150
654 \” 1
MM it
@4
Peak Blank
38
163
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Mpdd6 67.16 7400 -6.84 512 3137 8.3 30.65 600 14 13 PEN

Lol

134

[
_——\ e

Y | FCCPART 15 M)

.

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 49.67 5400 4.3 3372 3.3 8.3 10.65 600 144 123 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C35 of C44
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12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH9_2452MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 50
1
4BIB L 'LI il b, Tttty 4BIB
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138592 55.85 74.00 -18.15 40.37 32.12 8.05 30.69 6.0 108 77 PEM 1 250,00 104,54 --veev oomeee 88,71 3231 818 30.66 6.00 108 77 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
FCC PARTLIEC (AVG) FCC PART15C (AVG)
s 1 4Mhwﬂ_%rmmmhwﬁwwA—WF“”’”*jL
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.80 4458 54.00 -9.42 19.88 3114 8.5 30.69 6.00 108 77 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245200 94,99 ----vv ----e .00 330 817 .67 660 108 77 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Vertical Fundamental
L2 i)
138
P e a—— et \\
i N FCC PART 15

488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M83.86 63.57 74.00-10.43 47.62 337 8.3 10.65 600 1@ 77 PEM

Lol

134

\ FCL PARTAE (A4G)
44 ]

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48374 47.07 5400 -6.93 3112 337 8.3 30.65 6.00 108 77 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C37 of C44
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Pol. Horizontal Vertical

139Le\'el(dllll\'lln) 1 Level (dBuVim)

1138 124

915 918

#d FCCPART 15C # FCCPARTC

65.;9 [

FCC PART 15C (AVG) FCC PART 15C (AVG)

85 I [ al 1
Peak ) oo e ‘ZMWWWWW

35 3!
Avg

163 163

3000 5000, 9000. 12000, 15000. 18000 3000 6000, 9000, 1 15000, 16000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodwn i B G @ o B & o dg MrGumdwh 6 GW & B & & m g
1 3283.80 49.25 74.75-25.50 7190 3280 9.5 64.97 0.0 .- - PEAK 1 3283.00 46.69 74.53 -27.84 69.34 3280 952 64.97 0. .- - PEAK
2 4904.00 40.14 7409 -33.86 59.65 34.88 1174 65.33 .80 -- - PEAC 2 4904.00 48.50 74.08 -33.50 6A.81 34.88 1174 65.33 @M@ -- - PEAK
Sporton International Inc. (Kunshan) Page Number : C38 of C44
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Pol. Horizontal Vertical
Level {dBuVim) Level (dBuVim)
FCC PART 15C FCC PART 15C
67.51 67.5
5 |_ 5 |_
125 425 r
a 2 5 6 N ]
bl . g 2 3 wJ TP o i
17. 1 (e 175 w
wm e "
LY
Peak 1 1
30 224, 48, 612, 806. 1000 30 24 8. 612. 805. 1000
Frequency (MHz) Frequency (MHz)
Li'.'it 9"?." Read  Ant Cable Preamp  Aux  APos  TPos Limit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuV dB/m d8 dB  dB m deg MHz dBuV/m dBuV/m  dB dBw dB/m  dB dB  dB  cm  deg
1 38.24 20.55 46.80 -19.35 28.12 24.98 @.35 32.81 0.89  --  -- Peak 1 30.49 20.80 40.00 -10.11 2848 4.8 0.3 30.81 0.80  --  -- Peak
2 150.98 27.58 43.50 -15.82 42.45 16.68 1.27 32.72 0.89  --  -- Peak 3 150.98 20.05 43.50 -23.45 M8 16.68 1.97 170 6.80  --  -- Peak
3 319.86 2272 46.80 -23.28 3411 19.5 1.89 32.84 6.00 - - Peak 3 350.10 19.93 46.00 -26.67 30.43 20.33 1.97 32.85 0.80  -- - Peak
4 634.80 24.85 46.00 -21.14 29.15 26.37 2.63 33.29 0.89  --  -- Peak L SELO8 37.00 45.00 -0.00 4143 26.35 246 33.94 0.09 - - Peak
5 M550 2821 46.00 -17.79 28.65 19.14 3.03 32.61 0.60 .- - Peak 5 §3.40 27.68 46.90 -18.32 28.64 28.78 3.B1 3275 .89  --  -- Peak
B 900.35 30.46 54.00 -23.54 27.85 30.66 3.3 L35 08 - - Peak 6 968.47 30.41 54.60 -23.50 28.86 30.64 3.2 3155 0.88  -- - Peak
oo L6 (4BUVI) Level (dBuVim)
130 130
138 138
075 975
1N 83
FCC PART15C FCCPART15C
| i
Peak B B
FCC PARTAAC (AVG) FCC PART15C |A‘{‘G&|
184 | T T
N MWMWWWMWWWMWMMWW%MW% - Ao A g A A e M Y
35 38
16.3 163
18000 18400, 20800, 22200, 23600, 25000 18000 10400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency {MHz)
Sporton International Inc. (Kunshan) Page Number : C39 of C44
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13

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH3 _2422MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
B4 M”JMJ 51
m bl it et 4B.BM
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 62.46 74.00 -11.54 46.96 32.14 8.5 30.69 6.0 308 299 PEAK 1 242000 107,06 ----vv -=--m- 9134 3.6 813 30.67 6.00 308 299 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
| FCC PARTA5C (AVG) FCCPARTA5C (AVG)
48 4B.BH/I’/J Mo et
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 5.97 54.00 -1.03 35.47 3114 8.5 30.69 6.00 308 299 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 97,09 ----v -oeee B35 3.7 814 30.67 600 308 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
97.5\\
03
N FCC PART 150
654 ok,
il o
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2488.84 56.03 74.00 -17.97 40.86 3138 8.4 30.65 6.00 308 199 PEAK

Lol

134

\ FCC PART15C (AVE),
@4

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248356 43.50 54.00 -10.50 27.55 3137 8.3 30.65 6.00 308 199 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C41 of C44
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13

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH3 _2422MHz

ANT
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
50 WJ 50 L
Wl et R | M
48 - 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 66.54 74.00 -13.46 45.04 32.14 8.05 30.69 6.0 109 264 PEAK 1 2420.00 105,68 -----v -=--=- 89.89 32.26 8.12 30.67 6.00 109 264 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
650 50
FCC PARTA5C (AVG) FCC PART15C (AVG)
iy ' 45.3-/M/_/_’j [—
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 49.13 5400 -477 33.73 314 8.5 30.69 6.00 109 264 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M1.00 95,56 ----nv -=ees 786 3L 812 .67 680 189 264 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwﬂll
134
97.5\
B3
Y FCC PART 150
il N\ W”MWW
MWAMWN 4 1,,;,,,,;4 A
@4
Peak Blank
18
163
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248854 55.50 74.00 -18.48 39.55 3138 8.4 30.65 600 109 264 PEAC

1H|.M(dmlwml
138
15
03
850 \
FCC PART15C AVG)
11— i
Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 43.83 54.00-10.17 27.88 3137 8.3 30.65 6.00 109 264 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C43 of C44
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Pol. Horizontal Vertical
mLeveI(d&Nﬁn] o Lewel (4Bu/m)
1138 138
915 05
ki k!
3 FCCPART ¢ g FECPART ¢
80 850
4 FCC PART 14C (AVG) FCC PART15C (AVG)
0 b ol !
W oA g 7 7 "
Peak oy o e
15 !
Av
g 163 153
3000 6000, 9000 12000. 15000. 16000 3000 6000. 9000, 12000, 15000. 18000
Frequency (M) Frequency (Miz)
Linit Read  Ant Cable Preamp A APos TPos Linit Read  Ant Cable Presmp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Renark Freq level Line Margin Level Factor Loss Factor Factor Remark
Medum BN & B B & B B w iy Ml & BN Bn & B B o i
1 329.08 5184 7448 -12.9 73.56 3.4 9.45 6501 0.0 .- -- PEAK 1329.08 43.99 73.46 -15.18 7142 3384 9.45 6581 @8 - - PEAC
1 434400 4091 74.08 -33.09 60.27 3419 1L.G2 6517 @0 - - PEAK 1 434400 40.98 74.00 -33.02 60.34 3419 ILG2 65.17 @00 - - PEAC
3 7266.00 42.91 74.00 -31.09 60.16 35.66 14.42 67.33 0.8 - -- PEAK 3726600 42.50 74.00 3141 S9.84 35.66 1442 67.33 4.0 - - PEAC

Note: For above test plots, the non-restricted frequency which limit is 100kHz-PSD down 20dB

Sporton International Inc. (Kunshan) Page Number : C44 of C44
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Appendix D. Duty Cycle Plots

Duty :
Band Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 98.95 - - 10Hz
802.11g 98.26 - - 10Hz
802. 11N20 98.13 - - 10Hz
802. 11N40 94.89 0.942 1.062 1.1KHz
802.11b
Spectrum @
Ref Level 20.00 dBm @ RBW 10 MHz Compatible FSU
o Att 30 de @ SWT 30 ms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.02 dB
12.4783 ms
L0:dBm 5 M1[1] 6.61 dpm|
o'dbi $.2609 ms
-10 dBm
-20 dBr
-30 dBm
-40 dBm
-50 dBm
-60 dBr
-70 dBm:
CF 2.412 GHz 691 pts 3.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 4.2609 ms 6.61 dBm
D2 M1 1 12,3478 ms -0.07 dB
D3, M1 1 12,4783 ms -0.02 dB
v Ready [CTTTTTTTO

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32VP100
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Spectrum ?
Ref Level 20.00 dBm @ RBW 10 MHz Compatible FSU
fo Att 30 dB @ SWT 5ms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.03 dB
10 tigtn 2.08696 ms|
. AN AN M ARA AR AN AANIA A A TP s POV B e ot ARAL A A
231.88 ps
0 dem
-10 HBm
-20 {Bm
-30 gBm
-40 gBm
v
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 231.88 ps | 5.97 dBm
p2| mi| 1] 2.05072 ms | 0.34dB |
D3] M1 1] 2.08696 ms | 0.03 dB
S —
)yl ] Ready  WNNNNNAND W 7
802.11n20

Spectrum

(=]

Ref Level 20.00 dBm

fo Att 30dB @ SWT S5ms
SGL

@ RBW 10 MHz
VBW 10 MHz

Compatible FSU

@ 1Pk Max

10 dBrr i

0dBm

T N T e o Tt

-0.02 dB|
1.94203 ms

89150 ps

-10 dém

-20 dBm

-30 dém

-40 dem

-50 dBm

-60 dBm

-70 dém

CF 2.412 GHz

691 pts

Marker
Type | Ref | Trc |

Y-value | Function |

500.0 ps/

X-value
M1 1 891.3 ps

5.01 dBm

Function Result |

0.64 b |

D3| M1 1] 1.94203 ms

|
891.3 s |
D2 M1i| 1| 17.970587m§7}

-0.02 dB

)

Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: B32VP100
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802.11n40
Spectrum uz'
Ref Level 20.00 dBm @ RBW 10 MHz Compatible FSU
fo Att 30 dB @ SWT 5ms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] -0.18 dB|
10de 992.75 ps
it : D2 M1[1] 1.35 dBm
MW"‘;‘\*‘WW; SO R SR PR /MMMMNW 55 1S
0dem
-10 dBm
-20 dBm
-30 dBm
-40 dBm
n N 1
-50 dBm
-60 dBm
-70 dBm
CF 2.422 GHz 691 pts 500.0 ps/
Marker ]
Type | Ref | Trc X-value | v-value | Function | Function Result |
mi [ i 811.59 pis | 1.35 dBm
D2 M1 1 942.03 ps | 3.95 dB
D3 M1 1] 992.75 ps | -0.18 dB
—
J{ Ready  WHANMNNND W 7
2

Sporton International Inc. (Kunshan)
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